

QUALCHEM	Minutes of laboratory test MB 7/5A7	
QUALCHEM Rt. Zsámbék, Új gyártelep POB. 32.	Serial number: 041/2011	
FINDINGS OF THE LABORATORY TEST		
Request for the test received on:	24.03.2011	
Test requested by:	László Skoday	
Date of commencement of the test:	24.03.2011	
Subject of the test:	HDPE cap granules /GRANULÁTUM KFT. Győr	
Number of requested tests:	1	
TEST RESULTS		
Test	Applicable standard	Result
MFI: 190°C/2.16 kg/10 min.	MSZ EN ISO 1133	2±0,02 g
MFI: 190°C/5kg/10 min.	MSZ EN ISO 1133	6.8±0.7 g
Density:	MSZ EN ISO 1183-2	0.9560±0.002 g/cm ³
Tensile test:	MSZ EN ISO 527	
Yield-point tension		20 MPa
Yield-point elongation		13 %
Tensile strength		13±1 MPa
Elongation at rupture		290±69 %
Qualification:		
Date: 28.03.2011	Laboratory assistant: illegible signature	

Notes:

